

DELHI EML - 2023 FOR HOSPITALS

1. ANAESTHETICS, PREOPERATIVE MEDICINES AND MEDICAL GASES

Sno.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1	1.1 General anaesthetics Inhalation	Halothane	Inh	With thymol (0.01%) and blood gas coefficient of 2.4 (IP/ BP/ USP - current addition approved by DCGI)	
2		Isoflurane	Inh	No-preservative and blood gas coefficient of 1.4 (IP/ BP/ USP - current edition/approved by DCGI)	
3		Sevoflurane U.S.P	Inh	(IP/ BP/ USP as approved by DCGI)	
4	1.2 Injectable	Ketamine Hydrochloride	Inj	50 mg/ml	
5		Propofol	Inj	10mg/ml (1%)	
6		Sodium thiopentone	Inj	0.5 gm powder/vial	
7		Etomidate	Inj	2 mg/ml (10 ml ampoule)	
8		Dexmedetomidine	Inj	100 mcg/ml, 1ml ampoule	
9	1.3 Local anaesthetics	Bupivacaine Hydrochloride	Inj	0.5% (Isobaric)	
10		Bupivacaine Hydrochloride	Inj	0.5 % (Heavy) with anhydrous dextrose	
11		Lignocaine Hydrochloride (without adrenaline)	Inj	2%	

12		Lignocaine Hydrochloride (without preservative)	Inj	2%	
13		Lignocaine with Adrenaline	Inj	2 % with adrenaline (1:2,00,000)	
14		Lignocaine Hydrochloride	Viscous Soln	2%	
15		Lignocaine Hydrochloride.	Soln	4%	
16		Lignocaine Hydrochloride	Jelly	2%	
17		Lignocaine	Spray	10%	
18		Lignocaine	Oint.	4%	
19		Levobupivacaine	Inj	0.5 % 5mg/ml Isobaric (20ml Vial)	
20		Ropivacaine	Inj	0.75 %, 20ml ampoule	
21	1.4 Preoperative & medication and sedation for short term procedures	Atropine Sulphate	Inj	0.6 mg/ml	
22		Diazepam	Inj	5 mg/ml	
23		Glycopyrrolate	Inj	0.2 mg/ml	
24		Midazolam	Inj	1 mg/ml	
25		Prilocaine (A) + Lignocaine (B)	Cream	2.5% (A)+ 2.5% (B)	
26	1.5 Medical gases	Oxygen	Inh		
27		Nitrous Oxide	Inh		
28		Compressed Air	Inh		

29		Carbon Dioxide	Insufflation		
30	1.6 Peripherally Acting Muscle relaxants	Atracurium Besylate	Inj	10 mg./ml.	
31		Vecuronium Lyophilized	Inj	4 mg Powder for Inj.	
32		Rocuronium	Inj	10 mg/ml (10 ml Vial)	
33		Succinyl choline	Inj	50 mg/ml	
34	1.7 Cholinesterase inhibitors	Neostigmine	Inj	0.5 mg in 1ml	

2. Analgesic, Antipyretics (NSAID), Medicines used to treat gout & Rheumatoid disorders

S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1	2.1 NSAID	Paracetamol	Tab	500 mg	Diclofenac Sodium Tab. (SR) 100 mg
2		Paracetamol	Syp	125 mg/ 5 ml	Febuxostat Tab. 40 mg
3		Paracetamol	Drops	100 mg / ml	Colchicine Tab 0.5 mg
4		Paracetamol (I.V.)	Inj	1000 mg/100 ml	
5		Acetylsalicylic Acid	Tab	75 mg	
6		Acetylsalicylic Acid	Tab (Effervescent / Dispersible)	100 mg	
7		Diclofenac Sodium	Tab	50 mg	
8		Diclofenac Sodium	Inj	25 mg/ml	
9		Diclofenac Sodium (Aqueous form)	Inj	75 mg/ml	
10		Diclofenac Sodium	Gel	1% w/w	
11		Ibuprofen	Tab	200 mg	
12		Ibuprofen	Syp	100 mg/ 5ml	
13	2.2 Opioids	Naproxen	Tab	250 mg	
14		Naproxen	Tab	500 mg	
15		Indomethacin	Cap(MR)	75 mg	

16		Mefenamic Acid	Tab	500 mg	
17		Tramadol	Cap	50 mg	
18		Tramadol	Drops	100 mg/ ml	
19		Tramadol	Inj	50 mg/ml	
20		Buprenorphine	Tab (sublingual)	0.2 mg	
21		Fentanyl	Transdermal Patch	50 mcg	
22		Fentanyl	Inj	0.05 mg/ml	
23		Morphine	Tab	10 mg	
24		Morphine Sulphate	Tab	30 mg	
25		Morphine Sulphate	Inj	15 mg/ml	
26	2.3 Medicine for Gout	Allopurinol	Tab	100 mg	
27		Allopurinol	Tab	300 mg	
28	2.4 Medicines for Rheumatoid Disorders	Hydroxy Chloroquine Sulphate	Tab	200 mg	
29		Sulphasalazine	Tab	500 mg	
3. Anti Allergic & Medicines used in Anaphylaxis					
S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1		Adrenaline bitartrate	Inj	1 mg/ ml	
2	3.1 Antihistamine	Levocetirizine	Tab	5 mg	
3		Levocetirizine	Syp	2.5 mg/ 5 ml	
4		Fexofenadine	Tab	180 mg	
5		Hydroxyzine Hydrochloride	Tab	25 mg	
6		Pheniramine maleate	Inj	22.75 mg/ ml	
7		Promethazine	Syp	5 mg / 5ml	
8		Promethazine Hydrochloride	Inj	25 mg/ml	

	3.2 Corticosteroids	Please see Category 18, medicines for endocrine disorders			
4. ANTIDOTES & OTHER SUBSTANCES USED IN MANAGEMENT OF POISONING					
S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1		Activated Charcoal	Powder	Powder (As Licensed)	N-Acetyl Cysteine Cap 600 mg
2		Activated Charcoal	Susp	400 ml	N- Acetyl Cysteine Inj 200 mg/ml
3		Deferiprone	Tab	250 mg	Naloxone Inj 0.4 mg/ml
4		Deferiprone	Tab	500 mg	Fomepizole Inj 5 mg/ml (20 ml ampoule)
5		Deferiprone	Oral Soln	100 mg/ ml	
6		Desferrioxamine	Inj	500 mg in vial	
7		Calcium folinate	Tab	15 mg	
8		Calcium folinate	Inj	15 mg/vial	
9		Penicillamine	Cap.	250 mg	
10		Methylthioninium chloride (Methylene Blue)	Inj	10 mg/ml	
11		Flumazenil	Inj	0.5 mg/ml	
12		Pralidoxime Chloride (2-PAM)	Inj	500 mg/ 20 ml	
13		Snake venom Anti Serum (Polyvalent) lyophilized/Liquid	Inj	As Licensed	
14		Atropine sulphate	Inj	1 mg / ml	
5. MEDICINES FOR DISEASES OF THE NERVOUS SYSTEM					

S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1	5.1 Anti-seizure medicines	Carbamazepine	Tab (Uncoated)	200 mg	
2		Carbamazepine	Tab	400 mg	
3		Carbmazepine	Syp	100 mg/ 5 ml	
4		Clobazam	Tab	10 mg	
5		Clonazepam	Tab	0.5 mg	
6		Diazepam	Suppository	5 mg	
7		Gabapentine	Tab	300 mg	
8		Lamotrigine	Tab (dispersible)	25 mg	
9		Phenytoin Sodium	Tab	300 mg	
10		Phenytoin	Tab	100 mg	
11		Phenytoin	Oral suspension	30 mg/ 5 ml	
12		Phenytoin	Oral suspension	125 mg/ 5 ml	
13		Phenytoin Sodium	Inj	50 mg / ml	
14		Pregabalin	Tab	75 mg	
15		Sodium Valproate	Tab.	500 mg	
16		Sodium Valproate	Syp	200 mg/ 5 ml	
17		Sodium Valproate	Inj	100 mg./ ml.	
18		Phenobarbitone	Tab	30 mg	
19		Phenobarbitone	Syp	20 mg/ 5 ml	
20		Phenobarbitone	Inj	200 mg/ ml	
21		Fosphenytion	Inj	50 mg/ ml	
22		Lacosamide	Tab	100 mg	
23		Lacosamide	Inj	200 mg/ 20 ml	
24		Levetiracetam	Tab	500 mg	
25		Levetiracetam	Oral suspension	100 mg/ ml	
26		Levetiracetam	Inj	500 mg/vial	
27		Magnesium sulphate	Inj	500 mg/ ml (50% w/v)	

28	5.2 Medicines for Movement Disorders and Anti Parkinsonism.	Entacapone	Tab	200 mg	
29		Levodopa + Carbidopa	Tab	100 mg + 25 mg	
30		Rasagiline	Tab	1 mg	
31		Trihexyphenidyl	Tab	2mg	
32		Tetrabenazine	Tab	25 mg	
33	5.3 Medicines for migraine	Sumatriptan	Tab	50 mg	
34		Propranolol HCl	Tab	10 mg	
35		Propranolol HCl	Tab	20 mg	
36		Flunarizine	Tab	10 mg	
37	5.4 Medicines for Dementia	Donepezil	Tab	5 mg	
38		Memantine	Tab	10mg	
39	5.5 Medicines for Multiple Sclerosis	Dimethyl Fumarate	Cap	120mg	
40		Dimethyl Fumarate	Cap	240mg	
41	5.6 Medicines for Myasthenia Gravis	Neostigmine	Tab	15 mg	
42		Pyridostigmine	Tab	60 mg	
43	5.7 Medicines for Spasticity	Chlorzoxazone	Tab	250 mg.	
44		Baclofen	Tab.	10 mg	
45	5.8 Others	Bethanecol	Tab	25 mg	
6. ANTI-INFECTIVE MEDICINES					

S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1	6.1 Intestinal anthelmintics	Albendazole	Tab	200 mg	Cefuroxime axetil Tab 500 mg
2		Albendazole	Tab (Chewable)	400 mg	Cefoperazone +Sulbactam Inj 1 gm + 0.5 gm
3		Albendazole	Oral Suspension	200 mg / 5ml	
4	6.2 Anti Filariasis	Diethylcarbamazine DHP	Tab	100 mg	Clarithromycin Tab 500 mg
5		Ivermectin	Tab	6 mg	Tiegacycline Inj 50 mg
6	6.3 Anti-Leishmaniasis	Sodium Stibogluconate	Inj.	100 mg/ml	Fosfomycin Sachet 3 mg
7	6.4 Anti-Bacterials	Crystalline Penicillin G	Inj. (Powder)	0.5 MU/ vial	Dapsone Tab 50 mg
8		Procaine Penicillin	Inj (powder)	0.4 MU/ Vial	
9		Benzathine Penicillin	Inj	1.2 MU/vial	
10		Ampicillin	Cap	500 mg	
11		Ampicillin	Inj	500 mg. Powder.	
12		Ampicillin	Inj	1 g Powder	
13		Amoxycillin	Cap	250 mg	
14		Amoxycillin	Cap	500 mg	
15		Amoxycillin Clavulanate	Syp	(200 mg + 28.5 mg) / 5 ml	
16		Amoxycillin Clavulanic acid	Tab	625 mg (500 mg + 125 mg)	
17		Amoxycillin Clavulanic acid	Inj	1.2g	
18		Cloxacillin	Inj	500 mg	
19		Piperacillin (A) + Tazobactam (B)	Inj	1 g (A) + 125 mg (B) -Powder	

20		Piperacillin + Tazobactam	Inj	4 gm + 0.5 gm Powder	
21		Cefixime	Tab/ Cap	400 mg	
22		Cefixime	Syp	50 mg / 5 ml	
23		Cefixime	Syp	100 mg / 5 ml	
24		Cefotaxime	Inj	500 mg vial	
25		Cefotaxime	Inj	1 gm vial	
26		Ceftazidime	Inj	1gm.	
27		Ceftriaxone	Inj	250 mg Powder	
28		Ceftriaxone	Inj	1 gm.	
29		Ceftriaxone	Inj	2 g Powder	
30		Vancomycin hydrochloride	Inj	500 mg Powder	
31		Clindamycin	Inj	300 mg	
32		Clindamycin	Vaginal pessary	100 mg	
33		Imipenem + Cilastatin	Inj	500 mg + 500 mg	
34		Meropenem	Inj	500 mg.	
35		Erythromycin (as Stearate)	Tab	250 mg.	
36		Azithromycin	Tab	250 mg	
37		Azithromycin	Tab	500 mg	
38		Azithromycin	Oral Suspension	20 mg / ml	
39		Azithromycin	Inj	500 mg	
40		Amikacin	Inj	500 mg/2ml	
41		Norfloxacin	Tab. (coated)	400 mg	
42		Ciprofloxacin	Tab	250 mg	
43		Ciprofloxacin	Tab	500 mg.	
44		Ciprofloxacin	Infusion	2 mg/ml	
45		Levofloxacin	Tab	500 mg	
46		Levofloxacin	Infusion	500 mg/ 100 ml	
47		Doxycycline	Cap	100 mg	

48		Doxycycline	Inj	100 mg	
49		Minocycline	Tab	100 mg	
50		Linezolid	Tab	300 mg	
51		Linezolid	Tab	600 mg	
52		Linezolid	Syp	100 mg / 5ml	
53		Linezolid	Infusion	200 mg/100 ml	
54		Sulfamethoxazole Trimethoprim	Suspension	(200 mg + 40 mg) / 5 ml	
55		Sulfamethoxazole + Trimethoprim	Tab	400 mg+80 mg	
56		Sulfamethoxazole + Trimethoprim	Tab	800 mg+160 mg	
57		Nitrofurantoin	Tab	100 mg	
58		Polymyxin B	Inj	500000 Units	
59		Colistimethate Sodium	Inj	1 millioin IU powder	
60		Teicoplanin	Inj	200 mg/vial	
61		Rifaximine	Tab	550 mg	
62	6.5 Anti-leprosy medicines	Clofazimine	Cap	50 mg	
63		Dapsone	Tab	100 mg	
64	6.6 Anti- Tubercular Medicines	Cycloserine	Cap	125 mg	
65		Cycloserine	Cap	250 mg	
66		Cycloserine	Cap	500 mg	
67		Ethambutol	Tab (Dispersible)	100 mg	
68		Ethambutol	Tab	400 mg	
69		Ethambutol	Tab	800 mg	
70		Ethionamide	Tab (Dispersible)	125 mg	
71		Ethionamide	Tab (Dispersible)	500 mg	

72		Isoniazid	Tab (Dispersible)	100 mg	
73		Isoniazid	Tab	300 mg	
74		Isoniazid	Syp	200 mg/5ml	
75		Moxifloxacin	Tab (Dispersible)	100 mg	
76		Moxifloxacin	Tab	100 mg	
77		Moxifloxacin	Tab	200 mg	
78		Moxifloxacin	Tab	400 mg	
79		Para Amino Salicylic Acid	Granules	500 mg	
80		Pyrazinamide	Tab (Dispersible)	150 mg	
81		Pyrazinamide	Tab	750 mg	
82		Pyrazinamide	Tab	1500 mg	
83		Rifampicin	Tab (Dispersible)	75 mg	
84		Rifampicin	Cap	300 mg	
85		Rifampicin	Cap	450 mg	
86		Rifampicin	Cap	600 mg	
87		Rifampicin	Syp	100 mg/5ml	
88		3 HP (Fixed Dose Combination) Isoniazid and Rifapentine	Tab	300 mg + 300 mg	
89		Bedaquilline	Tab	100 mg	
90		Delamanid	Tab	50 mg	
91		Delamanid	Tab	100 mg	

92		Drugs for Intensive Phase-Adult (4FDC – Fixed Dose Combination) Isoniazid ,Rifampicin, Pyrazinamide & Ethambutol Hydrochloride	Tab (Strip of 28 Tabs)	75 mg+150 mg+400 mg+275 mg	
93		Drugs for Continuous Phase- Adult (3FDC – Fixed Dose combination) - Isoniazid , Rifampicin & Ethambutol Hydrochloride	Tab (Strip of 28 Tabs)	75 mg+150 mg+275 mg	
94		Drugs for Intensive Phase-Paediatric (4FDC – Fixed Dose Combination) Isoniazid ,Rifampicin, Pyrazinamide & Ethambutol Hydrochloride	Tab (Strip of 28 Tabs)	50 mg+ 75 mg+ 150 mg+ 100 mg	

95		Drugs for Continuous Phase- Paediatric (2FDC – Fixed Dose combination) - Isoniazid , Rifampicin	Tab (Strip of 28 Tabs)	50 mg+75 mg	
96		Streptomycin	Inj	0.75 gm/ vial	
97		Streptomycin	Inj	1 gm Powder	
98		Amikacin	Inj.	750 mg	
99	6.7 Anti-Fungal	Amphotericin B	Inj	50 mg Powder	
100		Amphotericin B- Lipid emulsion	Inj	50 mg	
101		Amphotericin B- Lipsomal	Inj	50 mg / vial	
102		Clotrimazole	Pessary	100 mg	
103		Clotrimazole	Oral Paint	1%	
104		Clotrimazole	Tab (Lozenges)	10 mg	
105		Fluconazole	Tab/ Cap	100 mg.	
106		Fluconazole	Tab/ Cap	150 mg.	
107		Fluconazole	Inj	2 mg/ml infusion	
108		Itraconazole	Cap	100 mg	
109		Griseofulvin Ultra-micronised	Tab	250 mg	
110		Terbinafine Hydrochloride	Tab	250 mg	
111	6.8 Anti-malarial Medicines	Chloroquine Phosphate	Tab	250 mg	
112		Chloroquine Phosphate	Syp	50 mg/ ml	
113		Quinine Sulphate	Tab	300 mg.	
114		Quinine Sulphate	Inj	300 mg/ml	

115		Primaquine	Tab	15 mg.	
116		Sulphadoxine - Pyrimethamine	Tab	500 mg. + 25 mg.	
117		Artesunate	Tab.	50 mg.	
118		Artesunate	Inj	60 mg	
119		Artesunate	Inj	120 mg	
120		Artemether + Lumefantrine (Kit)	Tab	80 mg +480 mg	
121		Artesunate (A) + Sulphadoxine - Pyrimethamine (B)	Tab	1 Tablet 150 mg (A) + 2 Tablet (500 mg + 25 mg) (B)	
122	6.9 Antiprotozoal (Others)	Diloxanide Furoate	Tab	500 mg	
123		Metronidazole	Tab	400 mg	
124		Metronidazole	Syp	200 mg/5ml	
125		Metronidazole	Inj	500 mg/100 ml.	
126	6.10 Anti-viral Medicines	Acyclovir	Tab	400 mg	
127		Acyclovir	Syp	200 mg/5ml	
128		Acyclovir	Inj	500 mg Powder	
129		Adeofovir	Tab	10 mg	
130		Daclatasvir	Tab	30 mg	
131		Daclatasvir	Tab	60 mg	
132		Entecavir	Tab	0.5 mg	
133		Entecavir	Tab	1 mg	
134		Entecavir	Inj	180 mcg	
135		Amantadine	Tab	100 mg	
136		Valganocyclovir Hcl	Tab	450 mg	
137		Oseltamivir	Cap	30 mg.	
138		Oseltamivir	Cap /Tab	75 mg.	
139		Oseltamivir	Oral Susp	12 mg/ ml	
140		Gancyclovir	Inj	500 mg	

141		Sofosbuvir + Daclatasvir	Tab	400 mg+60 mg	
142		Abacavir (A) + Lamivudine (B)	Tab	60 mg (A) +30 mg (B)	
143		Abacavir (A) + Lamivudine (B)	Tab	600 mg (A)+ 300 mg (B)	
144		Lamivudine (3TC.)	Tab	150 mg.	
145		Lamivudine (A) + Zidovudine (B)	Tab	30 mg (A) + 60 mg (B)	
146		Lamivudine (A) + Zidovudine (B)	Tab	150 mg (A) + 300 mg (B)	
147		Atazanavir (A) + Ritonavir (B)	Tab	300 mg (A) + 100 mg (B)	
148		Darunavir	Tab	600 mg	
149		Lopinavir (A) + Ritonavir (B)	Tab	100 mg (A) + 25 mg (B)	
150		Lopinavir (A) + Ritonavir (B)	Tab	200 mg (A) + 50 mg (B)	
151		Ritonavir	Tab	100 mg	
152		Tenofovir (A) + Lamivudine (B) + Efavirenz (C)	Tab	300 mg (A) + 300 mg (B) + 600 mg (C)	
153		Dolutegravir	Tab	50 mg	
154		Tenofovir (A) +Lamivudine(B) +Dolutegravir ©	Tab	(A) 300 mg (B) 300 mg (C) 50 mg	
7. ANTINEOPLASTIC, IMMUNOMODULATORS AND MEDICINES FOR SUPPORTIVE CARE					
S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1		Cyclophosphamide	Tab	50 mg	

2		Cyclophosphamide	Inj	200 mg/ vial	
3		Cyclophosphamide	Inj	500 mg/vial	
4		Procarbazine	Cap	50 mg.	
5		Ifosfamide with mesna	Inj	1gm + 200 mg x 3	
6		Dacarbazine	Inj.	500 mg Powder	
7		Carboplatin	Inj	150 mg	
8		Carboplatin	Inj	450 mg	
9		Cisplatin	Inj	10 mg/ vial	
10		Cisplatin	Inj	50 mg/vial	
11		Oxaliplatin	Inj	50 mg	
12		Oxaliplatin	Inj	100 mg	
13		Vinblastine	Inj	10 mg	
14		Vincristine	Inj	2 mg./ Vial	
15		Vinorelbine	Inj.	50 mg.	
16		Tamoxifen	Tab	20 mg	
17		Triptorelin (Sterile Lyophilized)	Inj	11.25 mg	
18		Cabazitaxel	Inj	60 mg	
19		Docetaxel	Inj	20 mg	
20		Docetaxel	Inj	80 mg	
21		Paclitaxel	Inj	100 mg./ vial	
22		Paclitaxel	Inj	260 mg. / vial	
23		Paclitaxel Albumin bound Nanoparticle	Inj	100 mg	
24		Etoposide	Cap	50 mg	
25		Irinotecan	Inj	100 mg	
26		Topotecan	Tab	1 mg	
27		Topotecan	Inj	1 mg	
28		Erlotinib	Tab	150 mg	
29		Bleomycin	Inj	30 units	
30		Dactinomycin	Inj	0.5 mg/ ml	
31		Doxorubicin	Inj	10 mg	
32		Doxorubicin	Inj	50 mg	

33		Doxorubicin Liposomal	Inj	20 mg	
34		Epirubicin	Inj	10 mg	
35		Epirubicin	Inj	50 mg	
36		Olaparib	Tab	100 mg	
37		Capecitabine	Tab	500 mg	
38		Pemetrexed	Inj.	500 mg	
39		5-Fluorouracil	Inj	250 mg/ amp.	
40		5-Fluorouracil	Inj	500 mg/ amp.	
41		Gemcitabine	Inj	200 mg	
42		Gemcitabine	Inj	1 gm	
43		Imatinib	Tab	100 mg	
44		Imatinib	Tab	400 mg	
45		Temozolamide	Tab	20 mg.	
46		Temozolamide	Tab	100 mg	
47		Temozolamide	Tab	250 mg	
48		Abiraterone	Tab	250 mg	
49		Everolimus	Tab	5 mg	
50		Gefitinib	Tab	250 mg	
51		Lapatinib	Tab	250 mg	
52		Nilotinib	Cap	150 mg	
53		Pazopanib	Tab	200 mg	
54		Sorafenib	Tab	200 mg	
55		Sunitinib malate	Cap	12.5 mg	
56		Sunitinib malate	Cap	25 mg	
57		Denusumab	Inj. PFS	60 mg	
58		Ribociclib	Inj.	200 mg	
59		Rituximab	Inj	100 mg per vial	
60		Rituximab	Inj	500 mg per vial	
61		Trastuzumab	Inj	440 mg	
62		Bevacizumab	Inj	100 mg	
63		Crizotinib	Cap.	250 mg	
64		Enzalutamide	Tab	40 mg	
65		Lenvatinib	Tab	4 mg	
66		Palbociclib	Cap	100 mg	

67		Nimotuzumab	Inj.	100 mg	
68		Pembrolizumab	Inj.	200 mg	
69		Pertuzumab	Inj.	420 mg	
70		Bicalutamide	Tab	50 mg	
71		Letrozole	Tab	2.5 mg	
72		Gosarelin	Inj	10.8 mg	
73		Anastrozole	Tab	1 mg	
74		Fulvestrant	Inj	250 mg	
75		Degarelix	Inj	120 mg	
76		Daunomycin	Inj	20 mg (vial)	
77		Methotrexate	Tab	5 mg	
78		Methotrexate	Inj	50 mg/ vial	
79		Lenalidomide	Tab/Cap	25 mg	
80		Mesna	Inj	200 mg/ 2 ml	
81	Supportive care	GCSF (Granulocytes Colony Stimulating Factor	Inj	300 mcg	
82		Granisetron	Inj	1 mg	

8.MEDICINES AFFECTING BLOOD

S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1	8.1 Anti-anaemic	Ferrous Sulphate	Tab	200 mg (equivalent to 60 mg elemental iron)	Erythropoetin Inj 2000 IU
2		Ferrous Sulphate	Syp	30 mg/ ml	Apixaban Tab 5 mg
3		Ferrous Fumarate	Tab.	200 mg (equivalent to 60 mg elemental iron)	Delteparin Inj 5000 IU
4		Iron Sucrose	Inj	20 mg/ ml	Clopidogrel Tab 150 mg
5		Ferric Carboxy Maltose	Inj	50 mg/ ml	
6		Folic Acid	Tab	400 mcg	
7		Folic Acid	Tab	5 mg	

8		Iron Folic Acid (RED colour sugar coated)	Tab	60 mg Elemental Iron + 500 mcg Folic acid RED Color Sugar coated	
9		Iron Folic Acid (BLUE colour, sugar coated)	Tab	60 mg Elemental Iron + 500 mcg Folic acid BLUE Color Sugar coated	
10		Erythropoetin	Inj	4000 IU	
11		Erythropoetin	Inj	10000 IU	
12	8.2 Medicines affecting coagulations	Warfarin	Tab	1 mg	
13		Warfarin	Tab	2 mg	
14		Warfarin sodium	Tab	5 mg	
15		Enoxaparin	Inj	40 mg/0.4 ml Prefilled Syringe	
16		Enoxaparin	Inj	60 mg./0.6 ml. Prefilled Syringe	
17		Heparin solution	Inj.	10 IU/ ml	
18		Heparin sodium	Inj	1000 IU/ ml	
19		Heparin sodium	Inj	5000 IU/ ml	
20	Antiplatelet	Clopidogrel	Tab	75 mg	
21	Thrombolytic	Streptokinase	Inj	750,000 IU	
22		Alteplase	Inj	50 mg	
23		Tenecteplase Recombinant Tissue Plasminogen Activator (TnK TPA)	Inj	40 mg	
24	Others	Tranexamic acid	Tab	500 mg	

25		Tranexamic acid	Inj	500 mg./5ml	
9. BLOOD PRODUCTS & SUBSTITUTE					
S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1	9.1 Plasma Substitutes	Dextran 40	Inj	Dextran 40, 10% w/v in NaCl (0.9% w/v)	Human Clotting Factor IX (Recombinant Extended Half Life) Lyophilised powder for Inj 250 IU, and 1,000 IU vials
2		Dextran 40	Inj	Dextran -40, 10% w/v in Dextrose (5% w/v)	Factor Eight Inhibitor Bypass Activity (FEIBA, APCC (Anti-Inhibitor Coagulant Complex Human plasma-derived) Inj Lyophilized injection for human use, 500 Units per vial for intravenous use
3		Hydroxy Ethyl Starch	Inj	6% soln, 500 ml bottle	Emicizumab, clotting Factor VIII mimetic bispecific monoclonal antibody Inj lyophilised powder for Injection in 12mg/ 60 mg/ 105 mg/ 150 mg vials

4	9.2 Plasma fractions	Human Clotting Factor VIII/ vWF rich concentrate (plasma-derived)	Inj	lyophilised powder for Injection, in vials containing 250 IU or 1,000 IU clotting Factor VIII, and certified rich in vWF factor	
5		Human Clotting Factor VIII (recombinant)	Inj	lyophilised powder for Injection 250 IU, and 1,000 IU vials	
6		Human Clotting Factor IX concentrate (Plasma-derived/ recombinant)	Inj	Lyophilised powder, 500/600 IU vial and 250/300 IU vials	
7		Recombinant Activated clotting Factor VIIa, Room-Temp Stable	Inj	Vials cotaining 1mg Factor VIIa, complete with adapter	
8	9.3 Non -Factor Product	Human Normal Serum Albumin Infusion	Infusion	5% (100 ml)	
9		Human Normal Serum Albumin Infusion	Infusion	20% (100 ml)	

10. CARDIOVASCULAR MEDICINES

S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1	10.1 Anti-anginal medicines	Glyceryl Trinitrate	Inj.	5 mg./ ml	Metoprolol Tab 100 mg
2		Glyceryl Trinitrate	Oint	2%	Ivabradine Tab 5 mg
3		Isosorbide dinitrate	Tab (Sub lingual)	5 mg	Diltiazem Tab.(SR) 90 mg

4		Isosorbide-5-mononitrate	SR Tab	30 mg	Sotalol Tab 40 mg
5		Metoprolol	Tab	25 mg	Ramipril Tab. 5 mg
6		Metoprolol	Tab (Extended Release)	50 mg	Telmisartan Tab 40 mg
7		Metoprolol	Inj	1 mg/ ml	Labetolol Tab 100 mg
8	10.2 Antiarrhythmic	Amiodarone	Tab	100 mg	Methyldopa Tab 500 mg
9		Amiodarone	Inj	150 mg / ml	Prazosin Tab 2.5 mg
10		Diltiazem	Tab	30 mg	Carvedilol Tab 6.25 mg
11		Diltiazem	Inj	5 mg/ ml	Sacubitril + Valsartan . Tab. (24 mg + 26 mg)
12		Verapamil	Tab	80 mg	Atorvastatin Tab 40 mg
13		Adenosine	Inj	3 mg. / ml.	Ezetimibe Tab. 10 mg
14		Esmolol Hydrochloride	Inj.	10 mg/ ml	
15	10.3 Anti hypertensive medicines	Amlodipine	Tab	5 mg	
16		Ramipril	Tab.	2.5 mg	
17		Telmisartan	Tab	20 mg	
18		Labetolol	Tab	200 mg	
19		Labetolol	Inj	20 mg/ ml	
20		Methyldopa	Tab	250 mg	
21		Hydralazine	Inj	20 mg/ ml	
22		Sodium Nitroprusside	Inj	50 mg/5 ml	
23		Clonidine	Tab	0.1 mg	
24		Clonidine	Inj.	100 mcg/ ml	
25		Carvedilol	Tab	3.125 mg	
26	10.4 Heart failure	Digoxin	Tab	0.25 mg	

27		Digoxin	Elixir	50 mcg/ ml	
28		Digoxin	Inj	250 mcg ./ ml.	
29	10.5 Medicine used in vascular shock and peripheral vascular diseases	Dobutamine	Inj	50 mg/ ml.	
30		Dopamine	Inj	40 mg/ ml	
31		Mephentermine	Inj	15 mg/ ml	
32		Noradrenaline	Inj	2 mg/ ml	
33		Phenylephrine	Inj	10 mg/ ml	
34		Ephedrine	Inj	30 mg/ ml	
35		Vasopressin	Inj	20 IU/ ml	
36	10.6 Hypolipidaemic	Atorvastatin	Tab	20 mg	

11. DENTAL PREPRATIONS

S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1		Choline Salicylate soln+ Benzalkonium chloride soln + Lignocaine HCL IP	Oral Gel	(8.7 to 9% w/b) + (0.01 to 0.02%) + 2% w/w in flavoured jelly base	
2		Povidone Iodine	Mouth Wash	1%	
3		Tannic Acid	Gum paint	10%	
4		Metronidazole	Oral Gel	1%	
5		Carboxymethyl cellulose	Mouthwash		
6		Chlorhexidiene	Mouth Wash	0.20%	
7		Iodoform	Powder	15 gm	

12. DERMATOLOGICAL MEDICINES

S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
--------	--------------	------------------	-------------	----------	---------------------

1	12.2 Antiinfective medicines	Framycetin	Cream	1 %.	Nadifloxacin Cream 1 %. (10 gm)
2		Mupirocin	Cream	2 %.	Triamcinolone acetonide Inj 10 mg/ml
3		Mupirocin	Oint	2 %. w/w	Trimethyl Psoralen Tab 25 mg
4		Fusidic acid	Cream	2 %.	Benzoyl peroxide Cream 5 %.
5		Imiquimod	Cream	5 %.	
6		Silver sulfadiazine	Cream	1 %.	
7		Clindamycin phosphate	Gel	1 %. (20 gm)	
8	12.1 Antifungal Medicines	Clotrimazole	Powder	1 %. (in a starch base)	
9		Clotrimazole	Cream	1 %.	
10		Miconazole Nitrate	Cream	2 %.	
11		Ketoconazole	Lotion	2 %.	
12	12.3 Scabicides and Pediculocides	Permethrin	Lotion	1 %.	
13		Permethrin	Cream	5 %.	
14	12.4 Anti- Inflammatory & Antipruritic medicines	Betamethasone	Tab	1 mg	
15		Betamethasone valerate	Cream	0.1 %.	
16		Betamethasone Dipropionate	Cream	0.05 %.	
17		Triamcinolone acetonide	Inj	40 mg/ ml	

18		Triamcinolone acetonide	Buccal paste	0.1 %.	
19		Mometasone furoate	Cream	0.01 %.	
20		Fluticasone propionate	Cream	0.05 %.	
21		Clobetasol propionate + salicylic acid	Oint	0.05 %. + 3 %.	
22		Clobetasol propionate + salicylic acid	Lotion	0.05 %. + 3 %.	
23		Tacrolimus	Oint	0.1. %	
24		Desonide	Cream	0.05 %.	
25	12. 5 Keratolytic agents	Coal tar + salicylic acid	Oint	6 %. + 3 %.	
26		Podophyllin	Paint	20 %.	
27	12.6 Ultraviolet Blocking agents	Broad spectrum sunscreen SPF	Lotion or gel	SPF 40	
28	12.7 Psoriasis	Acitretin	Cap	10 mg	
29		Acitretin	Cap	25 mg	
30		Secukinumab	Inj	150 mg / vial	
31	12.8 Acne	Isotretinoin	Cap	20 mg	
32		Adapalene	Gel	0.1 %.	
33		Benzoyl peroxide	Cream	2.5 %.	
34		Tretinoin	gel	0.1 %.	
35	12.9 Emolient	Paraffin white soft + light liquid paraffin	Cream	13.7 %. + 10.2 %.	
36		Liquid Paraffin	Lotion	Liquid Light	
37		White Petroleum	Jelly	100 %.	
38		Glycolic acid	Crystal		
39	12.10 Miscellaneous	Trichloroacetic acid	Crystals	99 %.	
40		Azelaic acid	Cream	20 %.	

41		Calamine Lotion	Lotion	As per IP	
42		Zinc oxide	Cream	20 %.	
43		Salicylic acid + lactic acid in colloidal base	Soln/ paint	16.7 % + 16.7 %.	
44		Propranolol Hydrochloride	Syp	4.28 mg / ml	
45		Kojic acid	Cream	2 %.	
46		Minoxidil lotion	Lotion	2 %.	
47		Minoxidil lotion	Lotion	5 %.	
13. DIAGNOSTIC AGENTS					
S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1	13.1 Oral Contrast agents	Barium sulphate	Powder	95% w/v	Ethanol 95% for Pap Smear Fixation
2		Barium sulphate	Oral liquid	100% w/v	Glacial Acetic Acid 100 % for colposcopy
3		Barium sulphate	Oral liquid	250% w/v	Methylene Blue Inj
4	13.2 Ionic intravascular contrast agents	Sodium Diatrizoate and Meglumine Diatrizoate	Inj	76%	Urografin Dye 0.6
5	13.3 Non ionic Intravascular contrast agents	Iodinated non-ionic contrast Dimer-Iodixanol Iso Osmolar	Inj	320 mg/ml	Fluorescein Sodium Inj 0.2
6		Iodinated non-ionic contrast monomer-Iohexol/ Iopamidol/ Iomeprol/Ioversol/ Iobitridol	Inj	300 mg/ml	Schirmer strip Strip

7		Iohexol / Iopamidol / Iomeprol/ Iversol / Iodixanol/ Iobitridol	Inj	350 mg/ml	Fluorescein Sodium* Strip, single sterile unit 1 mg
8	13.4 Magnetic resonance contrast agent	Gadoteric acid / Gadobenic acid / Gadodiamide/ Gadopentetate dimeglumine	Inj	0.5 mmol/ml	Trypan Blue Inj 0.0008
9		Gadobenate	Inj	529 mg/ml	BBG (Brilliant Blue Green) Dye 0.0003
10	13.5 Glucose Tolerance Test	Glucose	Sachet	75 gms	
11	13.6 Ultrasound agents	Ultrasound Gel	Gel		

14. DISINFECTANTS & ANTISEPTICS

S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1		Bleaching powder		Containing not less than 70 %. w/w of available chlorine (as per I.P)	
2		Sodium Hypochlorite	Soln	1-2 %. 525-615 ppm available chlorine	
3		Glutaraldehyde Activated without Foaming to remain Alkaline for 2 weeks	Soln	2 %. w/v	
4		Phenol	Crystal		
5		Ethyl alcohol (70%) denatured	Liquid	70 %.	

6		Chlorhexidine	Soln	5 %. (Concentrate for dilution)	
7		Povidone iodine	Soln	5 %. (500 ml)	
8		Povidone iodine	Oint	5 %. (500 gm)	
9		Povidone Iodine Scrub with dispenser	Scrub	7.5 %.	
10		Hydrogen Peroxide	Soln	6 %. w/v	
11		Gentian Violet	Paint	1 %.	
12		Tincture Benzoin Co.	Tincture		
13		Potassium Permanganate	Crystal		

15. DIURETICS

S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1		Hydrochlorothiazide	Tab	12.5 mg	Metolazone Tab 5 mg
2		Chlorthalidone	Tab	12.5 mg	Spironolactone Tab 50 mg
3		Frusemide	Tab	40 mg	
4		Frusemide	Soln	10 mg / ml	
5		Frusemide	Inj	10 mg. / ml.	
6		Acetazolamide	Tab	250 mg	
7		Mannitol	Inj	20%	
8		Spironolactone	Tab	25 mg	

16. EAR, NOSE & THROAT MEDICINES

S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1	16.1 Anti- Infectives	Boric Acid	Powder		
2		Chloramphenicol	Ear Drops	5 %.	
3		Ciprofloxacin	Ear Drops	0.5 %.	
4		Clotrimazole	Ear Drops	1 %.	
5		Gentamicin	Ear Drops	0.3 %. w/v	

6		Ofloxacin + Dexamethasone	Ear drops	(0.3 %.w/v + 0.1 %.w/v) / (10 ml)	
7	16.2 Antiallergic	Bismuth Iodoform Paraffin	Paste	1 Part Bismuth Subcitrate+ 2 Parts Iodoform+ Paraffin by weight	
8		Betamethasone	Ear Drops	0.25 %.	
9		Ichthammol glycerine	Soln	0.15 %.	
10		Azelastine Hydrochloride propionate	Nasal Spray	0.10 %.	
11		Betahistine	Tab	16 mg	
12		Fluticasone Propionate	Nasal Spray	50 mcg	
13	16.3 Others	Prochlorperazine	Tab	5 mg	
14		Prochlorperazine	Inj	25 mg./ 2 ml	
15		Sodium Chloride	Nasal drops	0.9 %.	
16		Turpentine Oil			
17		Wax dissolvent (Para dichloro benzene 2% w/v + Benzocaine 2.7% w/v + Chlorobutol 5% w/v + turpentine oil 15% w/v	Ear Drops	2 %, + 2.7 %, +5 %.+15 %.	
18		Silver nitrate	Crystal		
19		Acetic acid	Ear drops	2 %. (10 ml)	
20		Xylometazoline	Nasal drops	0.1 %.	
21		Xylometazoline	Nasal drops	0.05 %.	

17 . Gastrointestinal medicines

S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential
--------	--------------	------------------	-------------	----------	-----------

					Desirable
1	17.1 Antacids & other anti-ulcer medicines	Magnesium hydroxide + aluminium hydroxide + activated dimethicone/ simethicone	Gel	250 mg + 250 mg + 50 mg/ 5ml	Lansoprazole + Tinidazole + Clarithromycin Tab 30 mg + 500 mg + 250 mg
2		Pantoprazole	Tab	20 mg	Mesalamine Delayed release Tab 1.2 g
3		Pantoprazole	Tab	40 mg	Hydrocortisone Foam Enema
4		Pantoprazole	Inj	40 mg Powder	Mebeverine Tab 200 mg
5		Ranitidine	Inj	25 mg/ ml	Urso deoxy cholic acid Tab/ Cap 300 mg
6		Sucralfate	Syp	1 gm/10 ml	Pancreatic lipase cap 25, 000
7	17.2 Anti emetic medicines	Domperidone	Tab	10 mg.	
8		Domperidone	Suspension,	1 mg / ml	
9		Metoclopramide	Inj	5 mg/ ml	
10		Ondansetron	Tab	4 mg	
11		Ondansetron	Syp	2 mg/ 5 ml	
12		Ondansetron	Inj	2 mg./ ml.	
13		Fosaprepitant	Inj	150 mg	
14	17.3 Anti-inflammatory medicines	5-Amino Salicylic Acid	Tab	400 mg	
15		Mesalamine	Tab	400 mg	
16		Mesalamine	Foam Enema		

17	17.4 Anti-spasmodic medicines	Dicyclomine	Tab	10 mg.	
18		Dicyclomine	Inj	10 mg./ml	
19		Dicycloverine	Syp	10 mg / 5 ml	
20		Hyoscine Butyl Bromide	Tab	10 mg.	
21		Hyoscine Butyl Bromide	Inj	20 mg./ ml.	
22	17.5 Laxative medicines	Bisacodyl	Tab	5 mg.	
23		Isphagula husk	Powder/ Granules	100 gram	
24		Glycerine	Enema	20 ml	
25		Lactulose	Syp	667 mg/ ml	
26		Polyethylene glycol with electrolytes	Oral Soln	8.5 gm	
27		Liq. Paraffin + Milk of Magnesia	Suspension,	170 ml bottle	
28	17.6 Medicines used in diarrhoea	Loperamide	Tab	2 mg	
29		Oral Rehydration salt (ORS)	Powder	I.P	
18. HORMONES, OTHER ENDOCRINE MEDICINES AND CONTRACEPTIVES					
S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1	18.1 Pituitary hormones	FSH	Inj.	75 IU	Prednisolone Tab 10 mg
2		Human Chorionic Gonadotropin (H.C.G)	Inj.	5000 IU	Prednisolone Tab 40 mg
3		Human Chorionic Gonadotropin (H.C.G)	Inj.	10000 IU	Methylprednisolone Tab 8 mg

4		Leuprolide acetate (GnRH analogous)	Depot	3.75 mg	Methylprednisolone Sod. Succinate Inj. 125 mg Vial
5		HMG (Human menopausal Gonadotrophin)	Inj..	FSH 75IU + LH 75 IU	Methyl Prednisolone Inj. 1 gm Powder
6		Octreotide	Inj.	50 mcg/ml	Fluodrocortisone Tab 0.1 mg
7		Cabergoline	Tab.	0.25 mg	Pioglitazone Tab SR 15 mg
8		Cabergoline	Syp	20 mg/5ml	Empagliflozin Tab 10 mg.
9		Bromocriptine	Tab	2.5 mg	Empagliflozin Tab 25 mg
10	18.2 Adrenal hormones & synthetic substitutes	Prednisolone	Tab	5 mg	Insulin Lispro Inj. 100 IU
11		Prednisolone	Tab	20 mg.	Levothyroxine Tab 50mcg
12		Prednisolone	Syp	15 mg / 5 ml	Carbimazole Tab 10 mg
13		Methylprednisolone	Tab	4 mg	
14		Methylprednisolone	Tab	32 mg	
15		Methylprednisolone Acetate	Inj.	40 mg./ ml	
16		Methyl Prednisolone	Inj.	500 mg Vial	
17		Dexamethasone	Tab	4 mg	
18		Dexamethasone	Inj	4 mg/ml	
19		Hydrocortisone	Tab	5 mg	
20		Hydrocortisone	Inj.	100 mg	
21	18.3 Contraceptives	Ethinyl Oestradiol + Levonorgestrel	Tab	30 mcg +150mcg.	
22		Ormeloxifene	Tab.	30 mg.	

23		Hormone releasing IUD	IUD	Contains 52 mg of Levonorgestrel	
24		IUD containing Copper	IUD	As licensed	
25		Condom		As per the standards prescribed in Schedule R of Drugs and Cosmetics rules, 1945	
26	18.4 Estrogens	Conjugated equine oestrogen	Tab	0.625 mg	
27		Ethinyl Estradiol Valerate	Tab	2 mg.	
28		Estriol	Cream	1.00%	
29		Ethinyl estradiol + Cyproterone acetate	Tab	35mcg + 2 mg.	
30		Clomiphene citrate	Tab	50 mg	
31		Combi pack for Medical Method of Abortion: Misopristone (A) + Misoprostol (B)	Tab.	A) Mifepristone 200 mg. B) Misoprostol 200 mcg x 4 = 800 mcg.	
32	18.5 Progesterones	Norethisterone	Tab	5 mg	
33		Progesterone micronised	Tab	200 mg	
34		Dienogest	Tab	2 mg	
35		Dydrogesterone	Tab	10 mg	
36		Levonorgestrel	Tab	0.75 mg	
37		Medroxy progesterone acetate	Tab	2.5 mg	

38		Medroxy progesterone acetate	Tab	10 mg	
39		Hydroxy progesterone acetate (Depot)	Inj.	250 mg	
40	18.6 Insulin & other antidiabetic medicines	Metformin	Tab	500 mg	
41		Metformin SR	Tab	1000 mg	
42		Glimepiride	Tab	1 mg.	
43		Vildagliptin	Tab	50 mg	
44		Insulin Soluble (Human)	Inj	40 IU/ ml	
45		Insulin NPH (Human)	Inj.	40 IU/ ml	
46		Insulin Premixed (Human)	Inj.	30 %/ 70 % in 100 IU/ ml	
47		Insulin Glargine (Human)	Inj	100 IU / ml	
48	18.7 Thyroid hormones & antithyroid medicines	Levothyroxine	Tab	12.5 mcg	
49		Levothyroxine	Tab	25 mcg	
50		Levothyroxine	Tab	100 mcg	
51		Carbimazole	Tab	5 mg	
52		Propyl Thiouracil	Tab	50 mg	
53		Lugol's Iodine	Soln	130 mg. Iodine/ ml	
54	18.8 Medicines affecting calcification & bone turnover	Alendronate	Tab	35 mg.	
55		Alendronate	Tab	70 mg	

56		Zoledronic Acid	Inj	5 mg	
19. IMMUNOLOGICAL AGENTS					
S. No.	Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1	19.1 Vaccines	BCG vaccine	Inj	As Licensed	Pneumococcal 13/10 variant conjugate vaccine Inj.
2		Oral poliomyelitis vaccine IP (Bivalent) * OPV 1 & OPV 3	Oral	As Licensed	
3		Poliomyelitis	Inj	As Licensed	
4		DPT vaccine	Inj	As Licensed	
5		Td Tetanus(diphtheria)	Inj	As Licensed	
6		DPT + Hib + Hep B vaccine	Inj	As Licensed	
7		MMR	Inj.	As Licensed	
8		Measles Rubella (MR)	Inj	As Licensed	
9		Rotavirus	Oral	As Licensed	
10		Typhoid Vaccine (Vi antigen), Capsular Polysaccharide	Inj	As Licensed	
11		Tetanus Toxoid	Inj	As Licensed	
12		Anti Rabies vaccine (Chick Embryo/ Vero Cell) IP,	Inj	As Licensed	
13	19.2 Antitoxin	Anti Diphtheria serum	Inj	10000 IU/Amp	

14	19.3 Immunoglobulin	Anti Rh (D) Immunoglobulin Polyclonal/ monoclonal	Inj	150 mcg pack	
15		Anti Rh (D) Immunoglobulin Polyclonal/ monoclonal	Inj	300 mcg pack	
16		Tetanus Immunoglobulin	Inj	250 IU/ ml	
17		Tetanus Immunoglobulin	Inj	500 IU/ ml	
18		Hepatitis B immunoglobulin	Inj	100 IU	
19		Hepatitis B immunoglobulin	Inj	200 IU	
20		Human Normal Immunoglobulin (IV- Ig)	Inj	Inj. 5%	
21		Rabies Immunoglobulin (Human)	Inj	150 IU/ml	
22		Rabies Immunoglobulin (Equine)	Inj	300 IU/ml	
23		Recombinant Rabies Monoclonal Antibody (Human)	Inj	100 IU / 2.5 ml	
24		Recombinant Rabies Monoclonal Antibody	Inj	1500 IU / 2.5 ml	
20.OPHTHALMOLOGICAL /PREPARATIONS					
S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable

1	20.1 Anti Allergic Medicines	Naphazoline HCl	Eye Drops	0.1 %.	
2		Olapatadine	Eye Drops	0.1 %.	
3	20.2 Anti infective agents	Ciprofloxacin	Eye Drops	0.3 %.	
4		Tobramycin sulphate	Eye Drops	0.3 %.	
5		Natamycin	Eye Drops	5 %.	
6		Voriconazole	Eye drops	1 %. w/v	
7		Moxifloxacin hydrochloride	Eye drops	0.5 %.	
8		Moxifloxacin hydrochloride	Eye Oint	0.5 %.	
9		Azithromycin	Eye Oint	1 %.	
10		Acyclovir	Eye Oint	3 %.	
11	20.3 Anti inflammatory	Flurbiprofen	Eye Drops	0.03 %.	
12		Loteprednol	Eye Drops	1 %.	
13		Cyclosporine emulsion	Eye Drops	0.05 %.	
14		Prednisolone Acetate	Suspension	1 %.	
15		Dexamethasone sodium phosphate	Soln	0.1 %.	
16		Methyl prednisolone sodium succinate	Inj	40 mg	
17	20.4 Miotics & Anti glaucoma medicines	Bimatoprost	Eye Drops	0.01 %.	
18		Brimonidine	Eye Drops	0.1 %.	
19		Dorzolamide	Eye Drops	2 %.	
20		Pilocarpine	Eye Drops	1 %.	
21		Glycerol	Oral Symp	50 %.	

22		Pilocarpine	Intracameral	0.5 %.	
23		Timolol	Eye Drops	0.5 %.	
24		Atropine Sulphate	Eye Oint	1 %.	
25	20.5 Mydriatics	Homatropine hydrobromide	Eye Drops	2 %.	
26		Tropicamide	Eye Drops	1 %.	
27		Tropicamide + Phenylephrine	Eye Drops	(0.8 % . to 1 %.) + 5 %.	
28	20.6 Intravitreals	Ranibizumab	Inj	10 mg/ ml	
29		Intravitreal dexamethasone	Inj	0.7 mg	
30	20.7 Others	Hydroxy Propyl Methyl Cellulose	Eye Drops	0. 7 %.	
31		Hydroxy Propyl Methyl Cellulose	Inj	2 % . prefilled syringe	
32		Hydroxy Propyl Methyl Cellulose	Eye Oint	2 %.,(5 gm)	
33		Hyaluronidase	Inj	1500 Unit/ ml	
34		Povidone iodine	Eye Drops	5 %.	
35		Sodium Chloride	Eye Drops	5 %.	
36		Sodium Chloride	Eye Oint	6 %.	
37		Proparacaine	Eye Drops	0.5 %.	
38		Mitomycin C	Soln	2 mg/10 ml	

21.OXYTOCICS & ANTIOXYTOCICS

S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1	21.1 Oxytocics	Mifepristone	Tab	200 mg	
2		Misoprostol	Vaginal Tablet	25 mcg	
3		Misoprostol	Tab	200 mcg	
4		Oxytocin	Inj	5 IU/ ml	
5		Dinoprostone	Vaginal Pessary	10 mg	
6		Dinoprostone	Inj	0.5 mg/Syringe	

7		Methylergometrine Maleate	Tab	0.125 mg	
8		Methylergometrine Maleate	Inj	0.2 mg./ml	
9		PGF2 alpha as tromethamine	Inj.	250 mcg/ml	
10		Carbetocin	Inj	100 mcg/ml	
11	21.2 Uterine relaxants (Tocolytics)	Isoxsuprine	Tab	10 mg	
12		Nifedipine	Tab/ Cap	10 mg	
13	21.3 Others	Betamethasone	Inj	4 mg/ml	
14		Valethamate Bromide Acetate	Inj	8 mg	

22. Medicines for Mental & Behavioural Disorders

S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1	22.1 Medicines used for Psychotic disorders	Chlorpromazine	Tab	100 mg	
2		Haloperidol	Tab	5 mg	
3		Haloperidol	Inj	5 mg. / ml.	
4		Haloperidol Decanoate	Inj. Long Acting	50 mg/ml (1 ml ampoule)	
5		Fluphenazine Decanoate	Inj. Long acting Depot	25 mg. / ml.	
6		Aripiprazole	Tab	10 mg	
7		Amisulpride	Tab	100 mg	
8		Clozapine	Tab	100 mg	
9		Olanzapine	Tab	5 mg	
10		Olanzapine	Inj.	300 mg	
11		Risperidone	Tab	0.5 mg	
12		Risperidone	Syp	1 mg/ ml	
13		Quetiapine	Tab	25 mg,	

14		Quetiapine	Tab	50 mg	
15		Quetiapine	Tab	200 mg	
16		Zuclopenthixol acetate	Inj	50 mg	
17		Zuclopenthixol decanoate	Inj. Depot	200 mg	
18	22.2 Medicines used for mood disorders	Amitriptyline	Tab	25 mg	
19		Clomipramine HCL	Tab/ Cap	50 mg	
20		Duloxetine	Tab	20 mg	
21		Escitalopram	Tab	10 mg	
22		Fluoxetine	Cap	10 mg	
23		Fluoxetine	Cap	20 mg	
24		Imipramine	Tab	25 mg.	
25		Fluvoxamine	Tab	50 mg	
26		Paroxetine CR	Tab	12.5 mg	
27		Sertraline	Tab	25 mg	
28		Sertraline Hcl	Tab	50 mg	
29		Lithium carbonate	Tab	300 mg	
30	22.3 Medicines used for Anxiety Disorders	Lorazepam	Tab	2 mg	
31		Lorazepam	Inj	2 mg. / ml.	
32		Chlordiazepoxide	Tab	25 mg	
33		Zolpidem	Tab (ER)	6.25 mg	
34	22.4 Medicines for disorders due to Psycho active substances abuse	Acamprosate	Tab	333 mg	
35		Naltrexone	Tab	50 mg	
36	Smoke cessation	Nicotine Replacement Therapy (NRT)	Chewing gum	4 mg	

37		Bupropion	Tab (SR)	150 mg		
38	22.5 Attention Deficit Hyperactivity Disorder	Atomoxetine	Tab	10 mg		
39		Methylphenidate	Tab.	10 mg		
40		Mirtazapine	Tab.	15 mg		
41		Venlafaxine	Tab	37.5 mg,		
42		Topiramate	Tab	50 mg		
23.Medicines acting on Respiratory System						
S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable	
1	23.1 Cough Syrups	Bromhexine Hydrochloride	Syp	4 mg./ 5 ml	Montelukast Tab 10 mg	
2		Dextromethorphan	Soln	30 mg./5 ml.	Budesonide + Formoterol Inh (MDI/DPI) 200 mcg + 6 mcg	
3		Noscapine	Linctus	7 mg/ 5 ml		
4		Noscapine	Oral Drops	1.83 mg/ ml		
5	23.2 Bronchodialators	Salbutamol	Tab	2 mg.		
6		Salbutamol	Inhalation aeroSoln,Metered Dose inhaler, CFC free	100 mcg. / dose		
7		Salbutamol	Soln for Nebulizer	5 mg/ ml		
8		Ipratropium bromide	Soln for nebulizer	250 mcg. / ml.		
9		Tiotropium	Inh (MDI) Meter Dose Inhaler	9 mcg/dose		
10			Etophylline+ Theophylline	Tab	100 mg (77+23 mg)	
11			Etophylline+ Theophylline	Inj	220 mg/2 ml (169.4+50.6 mg)	

12		Levosalbutamol	Respules	0.5 mg/ ml	
13	23.3 Corticosteroids	Budesonide	Inh (MDI/DPI)	200 mcg/dose	
14			Budesonide	Respirator Soln for nebulizer	0.5 mg/ ml
24.Solution correcting Water, Electrolyte and Acid-base disturbances					
S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1		Dextrose	Inj	5 %.	
2		Dextrose	Inj	10 %.	
3		Dextrose	Inj	25 %.(100 ml)	
4		Dextrose	Inj	50 %.(100 ml)	
5		Sodium Chloride (NS)	Inj (Glass bottle)	0.9 %.	
6		Sodium Chloride	Inj (plastic bag)	0.9 %.	
7		Sodium Chloride	Inj	3 %.	
8		Sodium Chloride	Inj	0.90 %.(100 ml)	
9		Dextrose with Saline (DNS)	Inj	5 %.+ 0.9 %.	
10		Dextrose with Saline (N/2 DNS)	Inj	5 %.. + 0.45 %..	
11		Potassium Chloride	Soln	20 meq /15ml	
12		Potassium Chloride	Inj	150 mg/ml	
13		Potassium citrate (A) and Citric Acid (B)	Soln	1100 mg (A) + 334 mg (B)/ 5 ml	
14		Sodium citrate (A) & Citric acid solution (B)	Soln	500 mg (A) + 334 mg (B) / 5ml	
15		Ringer Lactate	Inj		
16		Sodium bicarbonate	Tab	500 mg	
17		Sodium Bicarbonate	Inj	7.5 %. Isotonic	

18		Calcium Gluconate	Inj	10 %.	
19		Water for Injection	Inj	2ml	
20		Water for Injection	Inj	5ml	
21		Water for Injection	Inj	10ml	
25.Solution for Enteral & Parenteral Nutrition					
S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1	25.1	Enteral nutrition	Powder/ Granules	Powder/ Granules ,Protein 12-15%, Fat 30-40%, Carbo hydrate 60%, with recommended daily intake of all minerals and vitamins in >1500 kcal/d; 270-1100m Osm/ Kg (H ₂ O)	
2	25.2 Parenteral Nutrition	Amino Acid 5% soln.	Infusion	All Essential and non essential amino acid 450- 900 mOsmol/l	
3		Amino Acid 10% soln.	Infusion	All Essential and non essential amino acid 1000- 1200 mOsmol/l	
4		Lipid emulsion (Peripheral),	Infusion 10%	250-350 mOsmol/l	
5		Lipid emulsion (Central)	Infusion 20%	250-350 mOsmol/l	

6		Total Parenteral Nutrition (Peripheral)	Infusion	Amino acid + electrolyte + lipids + Dextrose, 700-900 mOsmo/l Triple chamber total parenteral nutrition 1540 ml	
7		Total Parenteral Nutrition (Central)	Infusion	Amino acid + electrolyte + lipids + Dextrose, 1000-2000 mOsmo/l Triple chamber total parenteral nutrition 1540 ml	

26. Vitamins and Minerals

S. No.	Sub Category	Name of Medicine	Dosage Form	Strength	Essential Desirable
1		Vitamin A (Retinol) as Pamitate	Cap	200000 IU	Vitamin B1 (Thiamine) Tab 100 mg
2		Vitamin A (Retinol) as Pamitate	Oral Oily Soln	100000 IU / ml	
3		Vitamin B1 (Thiamine)	Inj	100 mg/ml	
4		Vitamin B6 (Pyridoxine)	Tab	10 mg	
5		Vitamin B6 (Pyridoxine)	Tab	50 mg	
6		Vitamin B6 (Pyridoxine)	Tab	100 mg	
7		Methylcobalamine	Cap	500 mcg	
8		Vitamin B12	Inj	500 mcg/ml	
9		Vitamin C	Tab	50 mg	

10		Vitamin C	Tab	100 mg	
11		Alphacalcidol (Vitamin D)	Cap	0.25 mcg	
12		Vitamin D3 (Cholecalciferol)	Granules	60000 IU per sachet	
13		Vitamin D3 (Cholecalciferol)	Drops	400 IU / ml	
14		Vitamin E	Cap	200 mg	
15		Phytomenadione (Vitamin K1)	Inj	10 mg/ml	
16		Calcium carbonate	Tab	Elemental Calcium 500 mg.	
17		Calcium carbonate	Syp	250 mg / 5 ml	
18		Calcium + Vit D3	Tab	500 mg elemental calcium (calcium carbonate salt) and 250 IU Vit D3 in each tab	
19		Zinc	Tab	50 mg.	
20		Zinc	Syp	20 mg / 5 ml	

27. Medicines for Nephrology, Urology, Surgical & Miscellaneous conditions

S. No	Sub category	Name of Medicine	Dosage	Strength	Essential Desirable
	27.1 Nephrology and Urology				Sevalamer carbonate Tab 400 mg
1		Calcium polystyrene sulphonate powder	Sachet	15 gm	Oxybutynin Tab 5 mg
2	Analgesic	Phenazopyridine	Tab	200 mg	Darifenacin Tab 7.5 mg
3	Overactive Urinary Bladder	Oxybutynin	Tab	2.5 mg	Haemodialysis A Acid concentrate Inj 5 litre

4	Prostate	Tamsulosin	Tab	0.4 mg	Haemodialysis B Bicarbonate Powder bag Inj 900 mg
5		Finasteride	Tab	5 mg	Glycine Sol 1% (5 Litre)
	27.2 Surgery				
6	Anti inflammatory	MgSo4 + Glycerine	Oint	Dried Magnesium sulphate I.P 58 %., Urea I.P 1.0 %., Sulphacetamide sodium I.P 2.5 %., Proflavine I.P 0.1 %., Glycerine I.P 100.0 %.	
7	Sclerosing agent	Sodiun tetra decyl sulphate	Inj	60 mg/ 2ml amp	